H
=
ml 1]

)

o —— 7\

(3
L]

TC1312P

NO. | DESCRIPTION NO. | DESCRIPTION

1 LOCK NUT 33 BALL BEARING 60007

2 BLADE A&B 34 O-RING 25X2

3 GUARD PLATE 35 INTERMEDIATE COVER

4 ACTIVE GUARD 36 ARMATURE

5 ACTIVE GUARD SPRING 37 BALL BEARING 6077

6 GUARD WASHER 38 BEARING BUSHING

7 SCREW M4X14 39 FAN GUIDE

8 FIXED GUARD 40 TAPPING SCREW ST4,2X70
9 RUBBER PIN el STATOR

10 | SCREW M5X20 42 LUBRICATING SYSTEM

11 SPRING WASHER $5 43 CONNECTER

12 PLATE ©5 44 HOUSING

13 ARBOR NUT 45 NAME PLATE

14 | CIRCLIP FOR HOLE 21 46 BRUSH HOLDER

15 BALL BEARING 618017 47 CARBON BRUSH

16 INNER DRIVER 48 BRUSH CAP

17 SPRING WASHER 94 49 PLATE FOR INNER WIRE
18 PLATE 4 50 TAPING SCREW ST2,9X9,5
19 PACKER 51 ROTATION BUTTON

20 BALL BEARING 60057 52 SPRING FOR BUTTON

21 GEAR A 53 SWITCH

22 BALL BEARING 60017 54 TAPPING SCREW ST4,2X16
23 SPINDLE 55 CORD PLATE

24 | WASHER 57 POWER CORD WITH PLUG
25 GEAR B 58 CORD ARMOR

26 SCREW M4X6 59 TERMINAL

27 BEARING COVER 61 CAPACITOR

28 BALL BEARING 608RS 62 AUXILIARY HANDLE

29 GEAR CASE 63 HEX NUT M8X10

30 | TAPPING SCREW ST4,2X32 64 BOX WRENCH

31 CAP 65 AUXILIARY HANDLE SUPPORT
32 PINION 888 | HANDLE ASSEMBLE

ST20120420



